



2
02/09/09



INTERNATIONAL TESTING CENTRE

Ministry of Commerce & Industry, Government of India



TEST CERTIFICATE

Supplier	: M/S. EURO SHOE COMPONENT PVT.LTD 478/30-A, Coramandal Road, SIPCOT, Ranipet-632 403.	Job No.	: 2K9070059
Contact	: Mr. P.Kuppusamy	Date of Entry	: 15-07-2009
Material	: RUBFLEX	Page	: 1/1
Colour	: BLACK	Sample Code	: SOLE ARTICLE:GIALLO - MICROTECK
Job start date	: 16-07-2009	Job completion date	: 20-07-2009

Laboratory Environment

Temperature : 20+-2°C
Relative Humidity : 65+/-5%

Sample was conditioned for 48 hours

S. N	PROPERTY	RESULT	TEST METHOD
1.	Density, g/cc	0.64	SATRA TM 68 :1992
2.	Abrasion resistance, mm ³ Volume loss	401.2	SATRA TM 174 :1994
3.	Flexing resistance, flexes Mandrel diameter:90mm 5000 10,000 20,000	Slight Crack Moderate crack Deep Crack	SATRA TM 133 :1993

M. Ramasastri
M. Ramasastry
(Lab Analyst)


Dr. Kausik Ghosh
(Chief Technologist)
Dr. KAUSIK GHOSH
Chief - Technologist
FDDI International Testing Centre
Ministry of Commerce & Industry, Government of India

1. This report is for technical information of the client only, Not for advertisement, promotion litigation or legal purpose.
2. This institute shall be indemnified against any dispute arising out of issue of this report.
3. Sample not drawn by FDDI and the test results relate only to the material tested.
4. The report must not be reproduced except in full without approval of FDDI.